wesonins. FCC/IC TEST REPORT Report No.: FR710210-01

Data: 7 File: D:\Projecti200702\% 17 10210-01\Part 15C1528WLANWNA1 1b Tx I::hl:l1 EMI gﬁ%
- Level (dBul//my) Date: 2007-0
FCC CLASS-B
-iB

FCC CLASS-B(AVG)
" -GilB

9 12000 12600. 13200. 13800. 14400, 15000

Tmce {Discrete} Frequency (WHz)

Site 03CANE-HY
Condition HE-ANT(B-180-0B081 6 HORTZONTAL
EOT P
Power 1 20¥ac/HlHz
Hode | FR 710210-01
Hemg 11h Tx_Chil; 241 2Rz
Flane EZ
Tata Rate 1
Roanmer a4 o
Over Limit EReadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
WHz dBu¥/m dB dBu¥/m  dBu¥ dBE/m dB dB cm deg
L L2067, 00 40,92 -33.08 T4.00 76,64 -9.80 [0.65 36,56 -—= -—— Peak
Data: 8 ~ File: D:\Projecti2007Q2151 317 10210-01\Part 15C'528WWLANWNA11b Tx_ChO1.EMI 13}
o7 Level (dBuVim) Date: 2007-05-
FCC CLASS-B
-GiB
FCC CLASS-B (AVG)
19 6B
0 15000 15600. 16200. 16800. 17400. 18000
Tmce |D|SC|ele|. Frequency (MHz)
Site ¢ DICHDE-R
Condition HF- nNT(s 16)-DB0R1§ HORTZONTAL
EOT Pl
Pawer 1 20¥ac/BlHz
Hode | FR 710210-DI
Hemg I1b Tx_Chil; 241 2Rz
Flane EZ
Data Hate 11
Scanmer n4
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wconroninn. FCC/I

C TEST REPORT

Report No.: FR710210-01

Data:

59

0

Gite
Condi tign
EUT

Pawer
Hoge|
Hema
Flane
Data Hate
Scarmer

e

17 ~ File: D:\Projecti2007Q2155 4817 10210-01\Part 15C\528 %A ANWAY 1b Tx_ChD1.EMI (18)
ﬂLeveI {(dBu\m) Date; 2007-05-08
FCC CLASSB
1
|
= R TR T FCCeTassBTAVE)
T P L GilB
2310 2326. 2342. 2358. 2374, 2390
Trace: {Discrete) Frequency (MHz)
© o OCHDE-Y
HFZANT-0B04 10 AORTZONTAL
)
1 20¥ac/ Bz
FR T10210-01
I Ta_Chil; 241 240z
EZ
A
wer Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dE/m dB db cm deg
2388, 76 63.49 -10.51 T4.00 B4.94 30.26 3.75 35.46 100 0 Peak
2388.76 45,73 -8.27 54.00 4718 30.26 3.75 35.46 100 148 Average
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wesonins. FCC/IC TEST REPORT Report No.: FR710210-01

Polarization : Vertical
m The test that passed at minimum margin was marked by the frame in the following table.

Data: 9 ~ File: D:\Projecti20070Q2\5 17 10210-01Part 15C528%A ANWALV 1b Tx_Ch01.EMI 13]
30 Level {dBuvim) Date: 2007-05-
FCC CLASS-B
[ 5
K
10 ; HiB
. | ]
1
2 3
9 30 84, 138. 192, 246. 300
Trace: (Discrete) Frequancy (Wiz)
Site + DICHDA-HY
Condition v LF-ANTCA51121) YERTTCAL
EUT ; Phi
Powsr do ED‘IaCIBDHz
Hode | o FR YLD
Mema Ik Tx ChDI QdIEMHz
Plang v EE
Data Rate N
Scanner chd

Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Lewvel Factor Loss Factor Pos Pos Remark

MHz dBu¥/m dB dBu¥/m dBu¥ dBE/m dB dE cm deg

L 32,43 29.77 -10.23 40,00 42,72 17.54 0.86 31,38 et -—- Peak
2 82.13 25.68 -14.42 40,00 48,94 6.67 1. 17T 3L.20 e -—- Peak
3 92.64 25,63 -I7.87 43.50 45,78 9.62 .36 3L 1l s -—- Peak
Data: 10 File: D:WProjecti2007 Q23 M7 10210-01Part 15C\52EWWLANWAVI 1b TX_ChO1.EMI (18}
- Lewvel ((BuVim) Date: 2007-05-08
FCC CLASS-B
-GdB
I
40 et
d 2
3
9 300 440, 580. 720, 860, 1000
Tr"l-:e 1D|$¢|etel Frequency (MHz)
Site : D3CHDE
Condi bion . OTF- nNT(Qsl 1313 YERTTCAL
ENT . TDA
Power ; IEDYaCIBDHz
Hode | ¢ FROFLOZIO-0I
Hemo : ||t| Ta_ChOl; 24| 24Hz
Plans 3
Data Rate : II
Scanmer codd
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dEu¥/m dE dbu¥/m  dBu¥ dB/m dE dE cm deg
[Lad beb. 40 42,98 -3.02 46.00 h2. 43 1T7.89 3. B2 30.78 e -—- Peak |
2 bed. 40 31,87 -14.03 46,00 40,07 8. 57  3.58 30,66 === --- Peak
3 830,80 27.80 -18. 10 46,00 33.03 20.46 4.79 30,38 === -—- Peak
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wesonins. FCC/IC TEST REPORT

Report No.: FR710210-01

Data:

11 ~ File: D:\Projecti200702\5 M7 10210-01Part 15C1528%0 ANWAV 1b Tx_Ch01.EMI
47 Level (dBuvin)

931
Date: 2007-05-08

FCC CLASS-B

Il 5 6dB

59 B J kﬁS« : Ag C CLASS-B (AVG)

M = i
g 1000 1400, 1800. 2200, 2600, 3000
Trace: (Discrete) Frequency (MHz)
Site ¢ DECHDE-HY
Condi bion + HF-ANT-0604 10 YERTTCAL
EUT : PDA
Power v 120Y¥ac/ bRz
Hode | O FROFIDZI0-DI
Hemg v Ilh Te_ChOl; 241 280z
Flang B
Dats Rate co
Scanner I | o
(ver Limit ReadiAntenna Cable Preamp Ant  Table

i OO =] O O s G WD
e P

Lo !

Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥Y dB/m db dB og 1 deg

220400 42,77 -11.23 54.00 44.37 30,18 354 35.3l 100 297 Average
2204.00 b4.74 -19.26 T4.00 bBB.34 30,18 354 35.3l 100 0 Peak
2389.92 46.52 -T.48 54.00 47.97 30.26 3.75 35.46 100 89 Average
2389.92 62.59 -11.4]1 74.00 64.04 30.26 3.75 35.46 100 0 Peak
2412, 00 1009, 38 1oL, 80 30,27 377 35.48 100 89 Average
2412.00 115, 30 L1672 30,27 3.77 3b.46 100 0 Peak
2484, 00 43.8| -10.19 54.00 45 17 30,29 3.8 35.51 100 89 Average
2484,00 56,02 -17.88 7400 57.38 30,29 3.8 35.51 100 0 Peak
2618.00 84,80 -9.20 74.00 66.z21 30,14 3.88 35.52 100 0 Peak
2608.00 50,89 -3, 11 54.00 BZ.30 30,14 3.88 35.62 106 L78 Average

Remark: #5 and #6 Fundamental Signal
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womroninn. FCC/IC TEST REPORT Report No.: FR710210-01
Data: File: D:Project'20070Q2\ M7 10210-01Part 15C\S52EWMNANWI4\11b Tx_ChO1.EMI (18)
o7 Level {dBuW/im) Date; 2007-05-08
FCC CLASS B
-GdB
1 FCC CLASS-B (AVG)
49 ﬂqH_vukuw””rﬂqﬁhufwthu#kdn*hUWH)#JHHWJWIWﬂﬂqu@nwﬂP“ A8
9 3000 3600, 4200, 4800, 5400. G000

Trace: (Discrete) Frequency (MHz)

Site i+ DICHDG-HY

Cond 1 kion o HF-AMT-0604 10 YERTTCAL
EUT ¢ FhA

Power 1 I20¥acf50Hz

Hode | ¢ FR7I0210-0I

Hemo i IIh Tw_ChDl; 241 2MHz
Plane s

Data Rate i | |

Scanmer vAd

Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Lewvel Factor Loss Factor Pos Pos Remark

MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB cm deg

L 4824, 00 52,08 -21.84 74.00 49.39 32 94 5. 84 36 12 100 0 Peak
2 4824.00 42,10 -11.90 54,00 39.43 32.94 b 384 3812 100 339 Average
Data: 1 File: D:Projecti2007 02\ M7 10210-01Part 15C\52EWWL ANV 1h Tx Chl:l1 EMI gﬂ?}
r Level {dBuv/m) Date: 2007-0
FCC CLASS-B
-GidE
1
il by s ilElol GLASSB AVGY,
49 T T ] 6B
f 6000 6600, 7200, 7800, 8400, 9000
Trace: (Discrete) Frequency (kD)
Site o DEACHDB-HY
%a?di kion ; HF ANT-0B04 10 ¥ERTTCAL
Power I 2[)‘!&-::!5[)141
Mode | o FROTI0ZI0-0I
Hemo o 1lb Tx_Chil ;241 2aAz
Flane ¢ EZ
Data Rate R
Scanngr T
Over Limit EBeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Lewvel Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB cm deg
L T236.00 80,28 -13.74 7400 50.07 3833 T.78 35 .92 100 0 Pzak
28 T236.00 50,06 -3.85 54.00 39.86 3833 T.78 35 .92 106 329 Average
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EROATOMN LAB.

FCC/IC TEST REPORT

Report No. :

FR710210-01

Data:

File: D:\Projecti2007Q2\3 M7 10210-01Part 15C\528%1ANWI4Y11b Tx_ChO1.EMI (18)

Level {dBuVin)
97

49

Date: 2007-05-08

FCC CLASS-B

-6iB

FCC

CLASS-B (AVG)

-6iB

T e e P e e

0 5000 9600. 10200. 10800. 11400. 12000
Tmce (Discrete) Frequency (MHz)
Site o DECHDE-HY
Comd i bion HF-ANTCR-16)-060816 VERTTCAL
ENT Pl
Pawer | ED‘IacfﬁDHz
Hode | FR 710
Hemg Ik Tx ChDI 2d|2!‘le
Plang B2
Data Rate 11
Scanmer dd o
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBu¥/m db dbu¥/m  dBu¥ dB/m dk dk Cm deg
L 9642. 00 4710 -26.90 74.00 84.75 -10.08  9.12 35. 68 Ens --- Peak
Data: 1 File: D:\Project2007 02\ M7 10210-01Part 15C\52E00 ANV 1b Tx Chl:l1 EMI yﬁ}
Level {(dBuV/m) Date: 2007-0
97
FCC CLASS B
-GdB
FCC CLASS-B (AVG)
-GiB
49 T
L 12000 12600. 13200. 13800. 14400. 15000
Trace: |D|s<:|ele} Frequency (MHz)
Site o DECHDGE-H
Comd i tion WF- RNT(B 1§)-06081§ VERTTCAL
EUT Pha
Power | 20¥ac BlHz
Hode | FROTI0210-01
Hemg, Ilh Ta_ChDl; 241 2UHz
Flans E?
Data Rate I
Scanmer Ad i
Over Limit Readintenna Cable Preamp  Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dBE/m dE dB cm deg
L 12057.00 43.80 -30.20 7T4.00 79.51 -9.80 10.85 36.56 e -—- Peak
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wesonins. FCC/IC TEST REPORT Report No.:

FR710210-01

Site
Conditian
EUT

Powsr
Hode|
demn
Plans
Dats Rate
Scanmer

Site
Comdition
ENT

Fower
Hode |
Memo
Plang
Data Rate
Scanner

Data: 16 File: D:¥Project\200702\ M7 10210-01Part 15C\52EWVLANWIA11b Tx_ChO01.EMI (18)
i Lewvel ((dBuVim) Date: 2007-05-08
FCC CLASS-B
-6idB
FCC CLASS-B (AVG)
19 -6iIB

0

Trace: (Discrete)

Data;
17

59

0

Trace: (Discrete)

NWW

15000 15600. 16200. 16800. 17400. 18000

Frequency (MHz)

DCHDB-HY
EE;ANT(B-IEJ-D&DQIB YERTTCAL

| 20Vac/ BNz
FRO7I02I0-01

I'1h Ta_ChDl ;241 2MHz
B2

Il
A4

18 ~ File: D:\Projecti2007Q 2\ M7 10210-01Part 15C\528%0 ANV 1b Tx_Ch01.EMI (18)
Level {dBuv/im) Date; 2007-05-08

FECCLASS-B

-6ilB
1

. i FLL, =B TAVG)

o e R R T A EHI

2310 2326. 2342, 2358, 2374, 239
Frequency (MHz)

NECHDA-HY
WF-ANT-0604 10 WERTTCAL
Fha

| Z0¥ac/B0Hz
FRFL0ZI0-01

Ilh T _ChOl ;241 28Hz

EZ

I
Ad

0

Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Lewvel Factor Loss Factor Pos Pos Remark

MHz dBu¥/m dB dBu¥/m dBuY¥ dB/m db dB cm deg

2380.82 6Z.60 -11.40 74.00 64.04 30.26 3.75 3b.46 100
2380.92 46.5Z -T.48 54.00 47.87 30.26 3.7 3b.46 100

Remark: There is no more obvious spurious emission except the listings above.

3 Peak
89 Average

SPORTON International Inc. Page No.
TEL : 886-2-2696-2468
FAX : 886-2-2696-2255
FCC ID : GM37527RA2041
IC ID : 2739D-BGRADA

Report Issue
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wesonins. FCC/IC TEST REPORT Report No.: FR710210-01

= Test Mode : Mode 13
Polarization : Horizontal
m The test that passed at minimum margin was marked by the frame in the following table.

Data: 1 ~ File: D:\Project\i2007Q2\= 17102 10-01Part 15C1S23WLANN 13V11b Tx_ChO1.EMI (18)
- Level (dBuWim) Date: 2007-05-01
FCCCLASS-B
[ .
e -6ilB
40 q = [
| R N . 3
9 30 84, 138. 192, 246, 300

Trace: {Discrete} HEmency MR

Site v DICHDG-HY
Comdi Lign ¢ TF-ANT(B51121) HORTZONTAL
ENT T
Power + 120¥ac B0
Hodel ©OFR TIOZID-DI
Y=g ¢ Llb Ta_ChDl ;241 2z
Flang ¢ E2
Data Rate |
Scarmer A ]
Over Limit Readintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos FPos Remark
MHz dBu¥/m dB dBu¥/m dbBu¥ dB/m dB dB cm deg
| @ L1613 35.34 -3 16 43.60 bBZ bz 12.28 .60 3L.06 -— -—— Peak
z@ 148.53 35,36 -3. 16 43.60 bB4.23 10.37 L.8L 3L.07 -— -—— Peak
3@ 200,84 34.53 -8.97 43.50 5H4.0l  9.36 2. 18 3L.02 -— -—— Peak
Data: 2 ~ File: D:\Projecti00702\Z M 1710210-01Part 15CS28%W1 ANW13111b Tx_ChO1.EMI (18)
" Level (dBuV/im) Dafte: 2007-05-01
FCC/CLASS-B
-GilB
40 14
1
0 300 440, 530. 720, 860. 1000
Trace: (Discrete) Frequency (MHz)
Site + DICHDE-HY
Comdi bion i LF-ANTCHSI1Z1) HORTZONTAL
EOT ;DA
Power o 130Vac/B0Hz
Hodel COFR TIG2I0-01
Hemg ¢ Llh Ta_Chil; 241 7z
Plane : EZ
Data Rate |
Scarmer F N 4
ver Limit ReadAntenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos FPos Eemark
MHz dBu¥/m dE dBu¥/m dBu¥ dE/m dB dB cm deg
L 379.80 34.50 -11.50 46,00 47,09 [5.26 3.03 30.88 =2 --- Peak
2@ ol6.30 38.38 -T.82 46,00 47,88 [7.59 3.58 30.77 105 304 Peak
3 @ H28. 90 37.26 -8.74 46.00 46.86 [T7.72 3.84 30.75 === -—- Peak
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wesonins. FCC/IC TEST REPORT

Report No.: FR710210-01

Dat

59

0

Gite
Condi tign
EIT

Power
Hode|
Hemg
Plans
Tata Hate
Scanmer

A0 OO -] o O ffes 000 [0 —
& Pt

1t

Al

a3 ~ File: D:\Projecti20070215 M1710210-01\Part 15C52EWLANWN13111b Tx_ChO1.EMI (18)
Level (dBulv/my) Dafe: 2007-05-01
17
A
FCC CLASS-B
L -GilB
J g
. \ s thecLasseiave)
=ik i 4 | A
1000 1400, 1800, 2200, 2600, 3000

Trace: (Discrete)

D3CHNG-HY

130Vac/ 0Nz

COFR TIDZID-DI
Ul Ta_ChOl; 24| 2MHz
. EZ

© BF-ANT-DED4 1D HORTZONTAL
. Pha

Frequency {MHz)}

Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Fos Eemark
MHz dBu¥/m dB dBu¥/m dBu¥ dBE/m dB db cm deg
2214.00 55,41 -18.58 74,00 57.00 30,18 3.56 35.33 100 0 Peak
2214.00 44,87 -9.03 54.00 46,56 30,18 3.56 35.33 100 19 Average
2388, 96 59,07 -14.93 74,00 60,52 30,26 3.75 35,48 100 0 Peak
2388.96 46,71 -7.29 BH4.00 48 15 30.2p 3.75 3b.44 100 296 Average
2dlz. 00 LLL. 0 L1z, 4l 30,27 3.77 35.46 100 0 Peak
2412, 00 99, 68 1oL, 10 30,27  3.77 35.46 100 296 Average
2494, 00 51,98 -Z2.02 74,00 53.33 30.30 3.83 35,53 100 0 Peak
2494, 00 42,69 -11.31 54.00 44,04 30,30 3.33 35,53 100 296 Average
261800 B2.69 -11.31 74.00 64.09 30.14 3.88 3b5.b6Z 100 0 Peak
261800 50,58 -3.42 54.00 51.99 30.14 3.88 35.52 100 42 Averase

Remark: #5 and #6 Fundamental éignal

SPORTON International Inc.

TEL : 886-2-2696-2468
FAX : 886-2-2696-2255

FCC ID : GM37527RA2041

IC ID : 2739D-BGRADA

Page No.
Report Issued Date
Report Version

: 161 of 233
: May 11, 2007
. Rev. 03



EROATOMN LAB.

FCCI

C TEST REPORT

Report No. :

FR710210-01

Data: 4

Level {dBuV/imj}
97

49

File: D:\Projecti2007Q2\5 17 10210-01Part 15C1528WLANA13V11b Tx_Ch01.EMI (18)

Date: 2007-05-01

FCCICLASS-B

-iB

FCC CLASS-B (AVG)

T -6idB

0 3000 3600. 4200. 4800. 5400. 6000
Trace: (Discrete) Frequency {MHz)
Site v DECHDE-HY
Eﬁ?di tiom HF ANT-DB04 |0 HORTZONTAL
Power I ED‘laCJ‘ﬁDHz
¥ade | FROT10210-01
Heme, I1h Te_ChOl ;241 2Hz
Flanz EZ
Data Rate I
Scammer hla
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBu¥/m dB dBu¥/m dBuY dB/m db db Gl deg
L 4824, 00 49.94 -24.06 T4.00 47.2T7 32.94 5.84 38, 2 108G 0 Peak
2 4824, 00 41,17 -12.83 54,00 38.50 32.%94 5,84 38, 2 108G 334 Average
Data: 5 ~ File: D:AProjecti2007 Q215 M7 10210-01%Part 15CIS28 WA ANW 13V 1b Tx_ChO1.EMI (18)
o7 Lewvel (dBuvm) Date: 2007-05-01
FCC/CLASS-B
B
1
i s EOE G ASSBAVE)
T I PSR i ] 6B
0 Gooo 6600. 7200. 7800. 8400. 29000
Tra-:e |D|s-:|ete|. Frequency (MHz)
Bite : D3CHDE-
Condi Lign HF-4NT- DE-I)dID HORTZONTAL
BT )
Pawer | ED‘IaCIEDHz
Hode | FROTIDZI0-01
demg ||t| Ta_Chibl; 24 | 240z
Plane
Data Hate
Scarmer AIS o
Mwer Limit  Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBuY¥ dB/m dB db foin} deg
L 7236.00 58.54 -15.46 7T4.00 48,35 38.33 T.78 35.92 s -—- Peak
e T236.00 48,79 -bh.2l 54,00 38.60 3833 T.738 35,92 100 299 Average
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wesonins. FCC/IC TEST REPORT

Report No.: FR710210-01

Data: 6 ~ File: D:AProjecti2007Q2\E 47 10210-01%Part 15CIS28 W ANW 13V 1b Tx_ChO1.EMI (18)
o7 Level (dBuV/im) Date: 2007-05-01
FCC CLASS-B
B
FCC-CLASS-B (AVG)
45 ; 6B
% 5000 9600. 10200. 10800. 11400, 12000
Trace: {Discrete) Frequency (MHz)
Site + DECHDE-WY
Condi Lion HF-ANT(B-18)-0B0SI B HORTZONTAL
ENT PhA
Pawer 1 20¥ac/BlHz
Hode| FR TI0210-01
demg I1b Ta_Chil; 24| 2dHz
Tlane Bz
Data Fate 11
Scanner AlG —_—
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dEu¥/m dE dBu¥/m dBu¥ dB/m dB dE cm deg
L g6dz, 00 46,04 -27.96 74,00 £3.69 -10.09 9.1Z2 36.68 oo -—- Peak
Data: 7 ~ File: D:\Projectt20070215 M1710210-01\Part 15C52BWLANWN13111b Tx_ChO1.EMI (18)
o7 Level (dBul//my) Drate: 2007-05-01
FCC CLASS B
-GilB
FCC CLASS-B (AVG)
19l 6B
9 12000 12600, 13200, 13800, 14400, 15000
Trace: (Discrete) Frequency (MHz)
Site o DACHDR-WY
Condi tion HE-ANT(B=18) 06081 & HORTZOMTAL
EIT PDA
Power 120%ac/ B0z
Hodel FR TI0210-01
demg I1b Ta_Chil; 24| 2Rz
Plane E2
Tata Rate 11
Scanmer A3 e
Over Limit EReadintenna Cable Preamp  Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dE/m dB db cm deg
L 12066, 00 45,66 -28.34 T4.00 81.41 -9.84 [0.65 36.56 2EZ -—- Peak
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wemonne. FCC/IC TEST REPORT Report No.: FR710210-01
ata: 8 _ File: D:Projectiz007Q21ZI A 17102'10.01Part 1SCIS28M1 AN 13111 Tx_ChOLEMI (18)
o Level (dBuVim) Dafe: 2007-05-01

FCC CLASS-B
-6ilB

FCU CLASS-B {AVG)

19 -6ilB
il
9 15000 15600, 16200, 16800, 17400, 18000
Trace: (Discrete} Erequency (i)
Site o DaCHDG-RY
Condi bion i HF ANT(B 161-D6081 6 HORTZONTAL
ENT !
Power i IQDVacfﬁﬂﬂx
Hodel ¢ FR TIDZI0-D
Hema i Ilh Tu_Chil; 24| 2z
Plang !
Data Hate ! I I
Scanmer Y

Mwer Limit  Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark

MHz dBu¥/m dB dBu¥/m dBuY¥ dB/m dB db cm deg

L 16467, 00 42,88 31,14 T4.00 TL.53 -9.73 [L1.87 30.8l e -—- Peak
Data: 1 File: D:\Project20070Q2V5 M7 10210-01\Part 150522 ANR 13110 Tx Chl:l1 EMI {18}
i Level {(dBUVIm) 007-05-0
FCC CLASS-B
-6iB
1
59 p — 5
o e e M A = DR oy b Gl
0 2310 2326. 2342, 2358. 2374. 2390
Tmce |D|SC|ele|. Frequency (MHz)
Site + DECHDE-H
Condi Lion . HF-ANT- nsnam HORTZONTAL
ENT 1 PDA
Pawer | ED‘facfE-IJHz
dode| ; FR TIDZIN-0I
Hemp : ||t| Tu_ChDi; 241 2URz
Tlane v
Data Hate i II
Scanmer HI ¥ I
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m  dBu¥ dE/m dB dB cim deg
L 2388, 96 59,07 -14.83 74,00 60.50 30.26 3.75 35,44 100 0 Peak
e 2388, 96 46,71 -T7.29 54,00 48 14 30,26 3.75 35,44 100 2968 Average
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FCC/IC TEST REPORT

EROATOMN LAB.

Report No. :

FR710210-01

Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.

FCC ID : GM37527RA2041
IC ID : 2739D-BGRADA

Data: 9 ~ File: D:\Projecti200702\5 M1710210-01Part 15CS2BWVLANW 1341 1b Tx_ChO1.EMI_(18)
30 Level (dBuv/m) Date: 2007-05-01
FCCCLASSB
] 5
10 | -GilB
_1—1 2 a
f 30 84. 138. 192, 246. 300
Trace: |D|s<:|eteb Frequency (MHz)
Site . DACHD
Camdition . 1F- ANT(QF)I 1213 YERTICAL
EUT ;o ThA
Power o ED‘Jac:"BDHz
Hode | ¢ FROFIDZI0-0I
%?mg : |||:| Tu_Chil 24| ZdAz
Daiaeﬁ'ate i I I
Scammer ¢ Alg o
Over Limit Eeadintenna Cable Preamp Ant Tahle
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥Y dB/m db dB cm deg
L 56.73 30,28 -8.T7L 40,00 53.34 .06 L.Q7 3L 18 et -—- Peak
2 148,53 32.83 -10.87 43.50 51.51 10,37 L[.81 3L.07 et -—- Peak
3 200,64 32,44 -11.06 43.50 51,92 9.38 Z.18 3L.02 o -—- Peak
Data: 10 ~ File: D:Project2007Q 215 M7 10210-01Part 1SCIS28WWIL ANW 131 1b Tx_ChO1.EMI (18)
80 Lewvel ((dBuvim) Date: 2007-05-01
FCC/CLASS-B
-GiB
43
] | MWWMM‘W
o 300 440. 580. 720. 860. 1000
Trace: |D|51:|etel Frequency (MHz)
Site v DECHDA-
Ea?dition 5 'LF ANT(Q.‘)I 1213 YERTICAL
Power ! | ED‘JaQIBDHz
Hode | ¢ FROTIDZI0-0I
Hemg,  Llb Ta_ChDI; 241 7Rz
Flang B
ulme |
Over Limit EBeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dBE/m db dB cm deg
L a78.40 35,20 -10.80 46.00 47.85 5. 22 302 30.88 -— -—- Peak
2@ 509.30 37.58 -B.42 46.00 47.29 |7.52 3.55 30.T8 -—= -—- Peak
3@ 526.80 39.25 -B8.76b 46,00 48,87 I7.70 3.83 30,78 100 198 Peak
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wesonins. FCC/IC TEST REPORT

Report No.: FR710210-01

Data: 11 ~ File: D:\Projecti200702\5 17 10210-01Part 15C IS8R ANV 1341 1b Tx_ChO1.EMI (18}
i Level (dBuVim) Date: 2007-05-01
q
FCC CLASS-B
11l -GdB
59 = 5?‘1: CLASS-B (AVG)
& -
M A
4 1000 1400, 1800, 2200, 2600, 3000
Trace: (Discrete) Hequency ikin)
Site . DACHDB-HY
Condition ¢ HF=AWT-DB04 10 WERTTCAL
EUT . PhA
Power v | EDYac/ BN
Hode | . FR OFIOZI0-0I
Hemo ¢ b Ta_ChDl; 241 2Nz
Plans t EZ
Data Rate I
Scanmer H A
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Lewvel Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dbu¥/m dBu¥ db/m db db w1 deg
L 2388.86 54,89 -19. 11 74.00 5B6.34 30.26 3.75 35.48 100 0 Peak
2 Z2388.96 44.59 -9.41 54.00 46.02 30,26 3.75 35 .44 100 341 Average
3@ 2412.00 97,11 98.53 30,27 377 35.46 100 341 Average
14X 2412, 00 107, 49 108,91 30,27 377 35.48 100 0 Peak
5] 2494, 00 41.91 -12.08 54,00 43.33 30.27 37T 3b.48 Lon 341 Average
4] 2484, 00 50 87 -23.03 74.00 5HZ. 32 30.30 3.83 35.53 L0 0 Peak
T 2618.00 B58.57 -15.43 74.00 58.97 30.14 3.88 35.5Z 100 0 Peak
g ! 2618.00 48.00 -6.00 54.00 49.41 30,14 3.88 35.52 100 33 Average
Remark: #3 and #4 Fundamental Signal
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EROATOMN LAB.

FCC/IC TEST REPORT

Report No.: FR710210-01

Dt

File: D:\Projecti2007Q2\5 M7 10210-01Part 15CIS2EWWL ANV 1341 1b Tx_ChO1.EMI (18)

Dafe: 2007-05-01

a: 12
Lewvel ((dBuV/im)
a7

FCC CLASS-B

-Gl

FCC-CLASS-B(AVG)

2 NnHgMﬁdﬁqAqqvJHF&ﬂ“+N\A””An&V“vJmﬂﬂﬂJhwA*ﬂF*#W“__’wp“JHW4FL~*#“JﬁJhﬁ”*’“‘JVVHJH“hJMLnJ‘*“ S48
g 3000 3600. 4200. 4800, 5400. G000
Trace: (Discrete} Frequency (MHE)
Site v DECHDR-HY
Comdi tion WF-ANT-0F 0410 WERTTCAL
EUT PhA
Power | E0¥ac H0Hz
Hode | FROFI02I0-01
Hemg I1b Tx_Chil ;241 2MHz
Plang EZ
Data Rate Il
Scanmer A3
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Lewvel Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dE dBu¥/m dBu¥ dBE/m dB dB cm deg
L 4824, 00 49,39 -24.61 74.00 46.72 32.94 5. 84 36,12 100 0 Peak
Z 4824, 00 40,22 -13.78 54.00 37.56 32.94 5. 84 36,12 100 355 Average
Data: 13 ~ File: D:Project2007Q 215 M7 10210-01%Part 1SCIS28WW1 ANW 131 1b Tx_ChO1.EMI (18)
o7 Level {dBuv/im) Date; 2007-05-01
FCC CLASS-B
-GiB
1
5 J[me FCC CLASS B AVG)
19 M -6iB
9 6000 6600. 7200. 7800. 8400. 2000
Trace: (Discrete) Frequency (MHz)
Site + DECHDE-HY
Comd i Lign WF-ANT-DB04 (0 WERTTCAL
ENT Pl
Power 1 20¥ac/B0Rz
Hode | FRO710200-01
Hemo Ilh Ta_Chil ;241 2UHz
Plans EZ
Data Rate I
Scammer A3 o
Over Limit EBeadintenna Cable Preamp  Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dBE/m db dB cm deg
| T236.00 62 32 -11 68 74 00 52 |3 3R 33 T T8 35 a2 [ 00 0 Peak
[z & 7236.00 5216 -1.84 54.00 41.87 38.33 T.78 35. 92 L0 47 Average |
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womroninn. FCC/IC TEST REPORT Report No.: FR710210-01
Data: 14 ~ File: D:\Projecti200702\5 M1710210-01Part 15CS2BWVLANW 13411k Tx_ChO1.EMI (18)
o7 Level (dBuv/m) Date: 2007-05-01

FCC CLASS-B
-6iB

FCC CLASS-B (AVG)
" 7 -6iB

e T T e e e

8 9000 9600, 10200. 10800. 11400. 12000

Trace: (Discrete) Frsgquancy (VD

Site © DECHDR-RY
Comd i Lign . WF-ANT(G-161-DB0SIE YERTTCAL
EIT ;. FDA
Power v LEDYacs BNz
Hode | . OFR OTIOZI0-0I
Hemo ¢ 1lb Ts_ChDI ;241 28Rz
Plane . EZ
Data Rate ol
Scanngr o Alg o
Over Limit Beadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBEu¥/m db dbu¥/m  dBu¥ dB/m dE dE cm deg
L 9648. 00 48,40 -25.80 74,00 86.08 -10.08  9.12 38,68 L0 0 Peak
2 9648, 00 43,70 -10.30 54.00 81.33 -10.07 9.12 236.68 100 332 Average
Data: 15 ~ File: D:\Projecti2007Q 2\ M7 10210-01Part 15C1S28WVLANW 13V11b Tx_ChO1.EMI (18)
o7 Level {dBuvim) Date: 2007-05-01
FCC CLASS-B
-iB
FCC CLASS-B (AVG)
-GdB
9\
0 12000 12600. 13200. 13800. 14400. 15000
Trace: (Discrete) Frequency (MHz)
Site o DECHDE-HY
Condi Lion ;. HF-ANT(B-16)-DB0SIE VERTTCAL
EUT ;DA
Pawer v 1 E0Y¥ac/B0Nz
Hode | ©OFR TI0ZI0-0
Hemg © b Te_ChDl 241 fMAz
Plane ¢ EZ
Data Rate |
Scanngr o Alg o
Over Limit EBeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Lewvel Factor Loss Factor Pos Pos Remark
MHz dEu¥/ m dE dBu¥/m  dBEu¥ dbBm dE dE cm deg
L 12057.00 42,60 -31.40 74,00 T8.31 -9.80 10.85 38,56 i -—- Peak
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EROATOMN LAB.

FCC/IC TEST REPORT

Report No. :

FR710210-01

Data: 16
Lewvel ((BuV/im)
a7

File: D:\Projecti2007Q2\5 M7 10210-01Part 15C\S2EWWL ANV 1341 1b Tx_ChO1.EMI (18)
Diafe: 2007-05-01

FCC CLASS-B

-6ilB

FCC CLASS-B (AVG)

-6iB
19 -
9 15000 15600. 16200. 16800. 17400. 18000
Trace: (Discrete) Frequency (MHz)
Site ¢ DECHDR-HY
Comd i tion HF-ANTCB-16)-060916 YERTICAL
EUT Phd
Pawer | ED‘IaCIBDHz
Hode| FR 710
Hemg Ih Tx ChDI 2d|2l‘le
Plang B2
Data Rate I
Scanmer A3
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dE cm deg
L 16448, 00 42,33 -3L.67 T4.00 TL.05% -9.48 [1.87 3L 1l =2 -—- Peak
Data: 18 File: D:\Project2007 02\ M7 10210-01Part 15C\S2E0 ANV 13411b Tx_ChO1.EMI (18)
i Level {dBuvim) Date: 2007-05-01
FCCCLASS-B
-6dB
59 FCC CLASS-B (AVG)
T e e 11|
n 2310 2326. 2342, 2358. 2374, 2390
Trace: |D|s-:|eteb Hrequency (kD)
Site o MECHDAE-H
Ea?di Lion HF AT - DBDdID VERTTCAL
Power I 2[)‘!&-::!5[)141
Hode | FROTI0210-01
Hemg I1h Tx_ChOl; 241 2MHz
Flane B2
Data Rate Il
Scanner ALG i
Over Limit EBeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Lewvel Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB cm deg
L 2388.96 54,89 -19. 11 74.00 56.32 30,26 375 35 44 100 0 Pzak
2@ 2388.96 44,59 -9.41 54.00 46.02 30,26 3.7H 3544 106 341 Average

Remark: There is no more obvious spurious emission except the listings above.

SPORTON Internat
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wesonins. FCC/IC TEST REPORT Report No.: FR710210-01

* Test Mode : Mode 14
Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 1 File: D:\Projecti2007Q2\= M7 10210-0 1WPart 15C1528WWILANW 7V11b Tx I::hl:l1 EMI 313'}'
. Level (dBuvim) Date; 2007-0-

FCCCLASS-B
[ .
of
10 : B
==l
3
i 2
g 3o 84, 138. 192, 246, 3o

Tmce |D|51:| ete} frequancy WEin

Site D3CHNG-H

Condition L OLF- .“.NT(95| 1217 RORTZONTAL
EUT : Pha

FPower v 1 EYac/B0HE

Hode | : FROFIDZID-0I

Hemn ¢ Ilh Tu_ChDl; 241 28Rz

Flane : E2

Uata Rate |

Scanner T AT

(ver Limit Readintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark

MHz dBu¥/m dB dBu¥/m dbBu¥ dB/m dB dB cm deg

L 282.99 26.04 -19.96 46,00 41,54 12.90 2,58 30.97 -—= -—— Peak
2 290,83 28.23 -17.77 46,00 43.52 13.086  2.80 30.96 -—= -—— Peak
3 295,88 20.24 -16.76 46.00 44.43 13.14 2.82 30.94 -—= -—— Peak
Data: 2 ~ File: D:\Projecti2007 Q2151 M1710210-01Part 15C1528WLANWAZ\ 1b Tx_ChO1.EMI 313%
it Level {(dBuVim) Date: 2007-0
FCC/CLASS-B
6B
40 1 R
0 300 440, 580. 720, 860. 1000
Trace: {Discrete) Frequency (MHz)
Site 1 DECHDR-HY
Condi kion ¢ LF-ANT(HS1121) WORTZONTAL
EOT ;OPDA
Power | ED‘JaCf‘BDHz
Hode| : FROTID
Hlemo : Ilh T:e ChDI 2d|2i1'|-|z
Plane H
Data Rate 3 II
Scanmer t AT o
ver Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos FPos Eemark
MHz dBu¥/m dE dBu¥/m dBu¥ dB/m dB dbk Chl deg
L an9. 80 35.24 -10.76 48.00 50.02 [3.46 2.89 30.93 -—= -—- Peak
2 514,90 35,79 -10.21 46,00 45,41 I7.58% 357 3077 -—= -—- Peak
3 032,40 36,99 -9.00 46,00 46,33 IT7.76  3.65 30.75 LR 2056 Peak
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womroninn. FCC/IC TEST REPORT Report No.: FR710210-01
Data: 3 ~ File: D:\Projecti200702V5 17 10210-01Part 15C'S28WMALANWTY b Tx_Ch01.EMI {18)
- Level (dBuVim) Date: 2007-05-01
a
FCC CLASS-B
il -GilB
g g
59 \ﬁj f C CLASS-B{AVG)
Moeer™ [ A v h
0 1000 1400. 1800. 2200. 2600. 3000

Trace: {Discrete} Frequency {(MHz)

Site v DECHDE-HY
Camdi tion . HF-ANT-DBO4 10 HORTZOWTAL
T . PTA
Power v 1EMWacs BNz
Hade | . FR TI0210-0
demg © b Tx_Chibl; 24| 2dAz
Flane ¢ EZ
Data Rate |
Scanmer ;AT
Over Limit Eeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor FPos Pos ERemark
MHz dBu¥/m db dBu¥/m  dBu¥ dB/m dB db cm deg
L 2214.00 53,02 -20.98 74.00 bH4.62 30.18 3.56 3b5.33 100 0 Peak
2 224,00 42,09 -11.81 54.00 43.68 30,18 3.56 35.33 100 331 Average
3a 2390.00 50,00 -4.00 54,00 51.45 30.26 3.75 35.46 138 271 Average
4@ 2390.00 65,00 -9.00 74,00 66,45 30,26 3.75 35.46 100 0 Peak
5@ 2412, 00 110,20 LLL. 82 30,27 3.77 35,48 100 0 Peak
6@ 2412, 00 101, 58 103,00 30,27 3.77 35,48 139 271 Average
T 2498.00 bH4.8p -19.1b T74.00 HB.Z20 30.30 3.83 3b5.H3 100 0 Peak
ga 2498, 00 43,32 -10.68 54.00 44.87 30.30 3.83 35.53 133 271 Average
9@ 26[8.00 B83.11 -10.83 74.00 B4.52 30.14 3.88 35.52 100 0 Peak
10 @ 2618.00 50,80 -3.10 54,00 5.3l 30.14 3.88 35.52 100 323 Average

Remark: #5 and #6 Fundamental Signal
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wesonins. FCC/IC TEST REPORT

Report No.: FR710210-01

Dat

File: D:\Projecti2007Q2\% M1710210-01Part 15CS28WLANAT11b Tx_ChO1.EMI (1

8)
Date: 2007-05-01

a:d
Level {dBuV/m}
a7

FCCICLASS-B

-6ilB

FCC CLASS-B (AVG)

o~ 5B
WW
0 3000 3600. 4200. 4800. 5400. 6000
Trace: {Discrete} Frequency (MHZ)
Site ¢ DECHDR-HY
Condi tion © UF-ANT-DEO 1D BORTZONTAL
EUT T
Power v 1 20¥ac/BlHz
¥odel ©OFR TI0ZID-01
Hemg © Llh Te_ChOl; 241 7Hz
Flane ¢ EZ
Data Rate [
Scanner LOAT ..
Over Limit Readinterma Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor FPos Pos Remark
MHz dBu¥/m db dBu¥/m  dBu¥ dB/m db dE cm deg
L 4824, 00 49,81 -24.39 T4.00 46,95 32.94 5. 84 38 12 105 0 Peak
2 4824, 00 38.54 -15.46 54.00 35.87 32.94 5. 84 3612 105 298 Average
Data: 5 ~ File: D:\Projecti20070215 17 10210-01\Part 15CS2SWLANWT1b Tx_ChO1.EMI (18)
o7 Level (dBuVin) Date: 2007-05-01
FCC CLASS-B
6B
1
AJWMMMVQI
19 B j 6B
0 6000 6600. 7200. 7800. 8400. 9000
Trace: (Discrete} trequency (WHz)
Site v DECHDE-HY
Condi tion . HF-ANT-DBO4 10 HORTZOWTAL
ENT T
Pawer v 120¥ac/B0Rz
Hodel . FR TI0210-01
Hemg © 1lb T Chil; 24 | 28Rz
Tlane . EZ
Tata Rate o1l
Szanmer LAY o
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
WHz dBu¥/m dB dBu¥/m  dBu¥ dBE/m dB dB cm deg
L 723600 5T.52 -16.48 74,00 47.33 3833 T.78 35,92 100 0 Peak
2@ T236.00 48,28 -b.TZ2 B4.00 3809 3833 0 T.78 3592 | 88 290 Average

SPORTON International Inc.
TEL : 886-2-2696-2468

FAX : 886-2-2696-2255

FCC ID : GM37527RA2041

IC ID : 2739D-BGRADA
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womroninn. FCC/IC TEST REPORT Report No.: FR710210-01
Data: 6 ~ File: D:\Projecti20070215 17 10210-01\Part 15CS28WLANWMT1 1B Tx l::hl:l1 EMI %1
o7 Level (dBulv/my) Date: 2007-0
FCC CLASS-B
-GilB
FCC CLASS-B{AVG)
il T -GilB

0

S e S e

9000 9600. 10200. 10800. 11400, 12000
Tra-:e {Discrete) Flequency{MHz}
Bite . DICHDB-HY
Condi Lign HF-ANT(B-1B3-0B0%I§ HORTZONTAL
BT DA
Power | ED‘IaCIEDHz
Hode| FR OTIOZI0-01
H=ma ||t| Ta_Chitl; 24 | 28Rz
Plane
Tata Hate II
Scanmer AT ..
Over Limit Feadintenna Cable Preamp  Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dE/m dB db cm deg
L g4z, 00 50,13 -Z23.87 T4.00 87.79 -10.08 9.12 36.68 LG0 0 Peak
2 g64z, 00 45,27 -8.73 54.00 82,92 -10.09 Q.12 36.68 100 234 Average
Data: 7 ~ File: D:\Projecti2007Q2\Z 47 10210-01\Part 15C1S2E % AN 1b Tx_ChO1.EMI %1
o7 Level (dBuV/im) Date: 2007-05-01
FCC CLASS-B
-GiB
FCC CLASS-B {AVG)
Al -GiB
. 12000 12600, 13200, 13800, 14400, 15000
Tra-:e |DISCI9‘9} Flequency{MHz}
Bite . D3CHDE
Condi Lign HE- ANT(B IBY-DB0SIE HORTZONTAL
BT FhA
Power | ED‘IaCf‘EDHz
Hode | FR TIDZI0-01
emn ||t| Ta_Chil; 24| 28Rz
Tlane
Tata Rate II
Szanmer AT ..
Over Limit Eeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos ERemark
MHz dBu¥/m db dBu¥/m dBu¥ dB/m dB db cm deg
L L2nes. 00 46,22 -27.78 T4.00 8L.97 -9.84 [0.85 36.56 -— -—- Peak
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wesonins. FCC/IC TEST REPORT Report No. :

FR710210-01

Data: 8 ~ File: D:\Projecti20070Q215 17 10210-01Part 15C528WMALANWATI1 1b Tx_Ch01.EMI &1
i Lewvel (dBUVn) Date: 2007-0
FCC CLASS-B
-GilB
FCC CLASS-B (AVG)
49 -6ilB
1
a 15000 15600. 16200, 16800, 17400, 18000
ce: |D|su:| ete) Frequency (MHz)

Tm

Site 03CHD
%ﬁ¥dition HF ANT(B I81-0B0S1 6 HORTZONTAL
Power | QD‘Iacf‘El:lﬂx
Hode| FR T102I0-0
Hemg Ilh Ta_Chitl; 24 | 240z
Plane
Data Fate I I
Scanmer AT o
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dEu¥/m dE dBu¥/m dBu¥ dB/m dB dE cm deg
L 16066, 00 41,50 -32.60 T4.00 T0.20 -4.64 [1.73 35.83 S -—— Peak
Data: 17 ~ File: D:\Projecti20070Q215 M \7 10210-01\Part 15C'528WLANWMT11b Tx_ChO1.EMI {18}
17 Lewvel (dBu\Vm) Date: 2007-05-0
FCC CLASS-B
.|itIB,‘I
59 s RS B AV
eSS -GdlB
0 2310 2326. 2342, 2358. 2374, 2390
Trace: |D|s‘:|ete|' trequency (WHE)
Site ¢ DICHDE-R
%ﬁ?dition HF ANT - DBDdID HORTZONTAL
Power I 2D‘Iacf5I)Hz
Hodel FR TI0200-01
demg I1b Tx_Chil; 24 | 24Az
Flang Bz
Tata Rate 11
Scanmer LY ..
Over Limit Eeadinterma Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos ERemark
MHz dBu¥/m db dBu¥/m dBu¥ dB/m dB db cm deg
L 2389.76 BH.OD -9.00 T4.00 BB .44 30.26 3.7H 35.48 100 i Peak
2@ 2389.76 50.00 -4.00 54.00 b5l.45 30.286 3.75 35.48 1349 270 Average
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SPORTOMN LAR.

FCC/IC TEST REPORT Report No.: FR710210-01

Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 9 ~_ File: D:\Projecti2007Q2\= M7 10210-01\Part 15C\S28% ANWT\11b Tx_ChO1.EMI (18)
- Level (dBuv.m) Date: 2007-04-30

FCC CLASSB
I =
40 | -GdB
2 3
0 30 84. 138. 192, 246. 300
Trace: (Discrete} Sredquongy (M)
Site v DECHDA-HY
Comd i tion ¢ LF-ANT(S51121) YERTTCAL
EUT . OTDA
Power | 2[)‘!&-::!5[)141
Hode | c FROTI0ZI0-01
Hemg,  Llb Ta_ChDI; 241 74Az
Flang B
Data Rats ol
Scanmer ;AT
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dE dBu¥/m dBu¥ dBE/m db dB cm deg
L 33.24 30,28 -8.7L 40,00 43.24 17.54 0.86 31,36 -—= -—- Peak
2 39. 18 28.80 -11.20 40,00 45,086 14.03 0.9 3L.21 -—= -—- Peak
3 148,53 28,19 -15.31 43.60 47.07 10,37 L[.&81 3L.07 -—= --- Peak
Data: 1 File: D:WProjecti2007 Q23 M7 10210-01Part 15C\S2EWWLANW TV 1b Tx_ChO1.EMI 313]
- Lwel (dBuv/m) Diate: 2007-0
FCCCLASS-B
-GdB
40 /WW# IW
o 300 440. 580. 720, 860, 1000
Trace: 1DISCIeIel Frequency (MHz)
Site ¢ DECHDE
Comd i tion . IF- .QNT(95I 1217 VERTICAL
EUT . OThA
Pawer v 1 EDYac/B0Nz
Hode| . FR TI0ZI0-01
Hemg Cllh T_ChDl; 24| 2Hz
Flane ¢ EZ
Data Rate |
Scanngr ;AT
Over Limit EBeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dEu¥/m db dbu¥/m  dBu¥ dB/m dE dE cm deg
| @ 514,90 42,78 -3.22 46.00 B2.40 1T7.B8 A.5T 30,77 L0 3bd QF
2@ 519.80 42,76 -3.24 46.00 B2, 30 17.63 360 30,77 L0 330 QF
[3 @& b3z, 40 43,46 -2 54 46,00 52, 80 7768 385 30,75 108 34l G |
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wesonins. FCC/IC TEST REPORT

Report No.: FR710210-01

Data:

11
Lewvel ((BuV/im)
17

File: D:\Projecti2007Q2\5 M7 10210-01Part 15C\S2EWWL ANV 1b Tx_ChO1.EMI (18)

Date: 2007-05-01

3

FCCCLASS-B

-6

B

7
\ £ BCCLASS B (AVG)
T T T 1]

59
m_,_;wl'*—""’
M q
0000 1400, 1800, 2200. 2600, 3000
Trace: (Discrete) Frequency (MHz)
Site 1 DSCHOE-HY
Comd i Lign ¢ HF=ANT-0B04 |0 WERTTCAL
ENT ;. FDA
Power v LEDYacs BNz
Hode | . FR OTI0ZI0-DI
Memo v I lh Te_Chil ;241 28Kz
Plang v EZ
Data Rate v
Scanngr ;AT
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos FPos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dBE/m db dB cm deg
1 2390.00 61.00 -13.00 74.00 62.45 30,26 3.75 35.48 100 0 Peak
28 2390.00 47,13 -6.87 54.00 48.58 30,26 375 35 48 100 185 Average
3@ 2412.00 110, 44 LLl.86 30.27 3.77 35 48 L0 0 Peak
4@ 2412.00 98 58 19L.00 30.27 3.77 35.46 100 165 Average
5 2484, 00 41,97 -12.03 54.00 43.33 30,29 3,83 35.51 100 185 Average
4] 2484, 00 51,78 -22.24 T74.00 63,12 30,29 3,83 35.51 100 0 Peak
7 2604.00 53 80 -16. 10 74,00 80,30 30,14 3.98 35.562 L0 0 Peak
8@ 2614.00 49 88 -4, 12 54.00 51.29 30,14 3.88 35 52 154 160 Average
Remark: #3 and #4 Fundamental Signal
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EROATOMN LAB.

FCC/IC TEST REPORT

Report No. :

FR710210-01

Data: 12

File: D:\Projecti2007Q2\E M7 10210-01Part 15C\S28MA ANV 1b Tx_ChO1.EMI (18)

Date: 2007-05-01

Lewvel ((BuVim)
a7

FCC CLASS-B

-6ilB

FCC CLASS-B (AVG)

- -G(B
MWWWM
0 3000 3600. 4200. 4800. 5400. G000
Trace: |D|s<:|ele| Frequency (MHz)
Site o DECHDE-HY
Condi Lion WF-ANT-0F04 10 WERTTCAL
EUT Phd
Pawer | 20¥ac/B0Hz
Hode | FRO710210-01
Hemo I1b Ts_ChDl ;241 28Rz
Plane B2
Data Rate I
Scanner AT L
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Lewvel Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥Y dB/m db dB cm deg
L 4824, 00 52,59 -2[.41 74.00 48.92 32,94 5. 84 36,12 100 0 Peak
) 4824, 00 42,84 -11.36 54.00 39.97 32.94 5. 84 36,12 100 158 Average
Data: 1 File: D:\Project'2007Q2\5 M7 10210-01Part 15C\52EWLANWV7\V b Tx Chl:l1 EMI §1
o7 Level {dBuv/m) Date: 2007-0
FCC CLASS B
-GilB
1]
b e At A e e e A S AV G
45 T e ] 6B
9 6000 6600, 7200. 7800. 8400. 24000
Trace: |D|s-:|ele|| Frequency (MHz)
Site v DECHDR-H
Comdi tion HF-4NT- DBDdID VERTICAL
EUT Pha
Power | E0¥ac H0Hz
Hode | FRO7I02I0-01
Hemg I1h Tx_Chbl ;241 2Hz
Flane B2
Data Rate N
Scanngr AT
Over Limit EBeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dEu¥/m db dBu¥/m  dBu¥ dB/m dE dE cm deg
L T236.00 59,18 -14.82 74.00 49.01 3329 T.78 3590 100 0 Peak
23 7236.00 48.88 -6 14 bH4.00 3867 38.33 T.7T8 3b. 92 100 144 Average
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wesonins. FCC/IC TEST REPORT Report No.: FR710210-01

Data: 14 File: D:¥Project'200702\= M7 10210-01Part 15C\S2EWANW7\11b Tx_ChO1.EMI (18)
o7 Level (dBuv/m) Date: 2007-05-01
FCC CLASS-B
-6ilB

FCC CLASS-B (AVG)
-6ilB

49 1

8 9000 9600, 10200. 10800. 11400. 12000

Trace: IDISCI ete) Frequency (MHA)

Site ¢ DICHD
Cordition 1 HF- ANT(E IBI-0B0SIE YERTTCAL
ENT ;DA
Power | ED‘Jacf’BDHZ
Hode | ¢ FROTIDZI0-0I
Hemg, : III:| Tu_ChDI ;241 23Rz
Plane :
Data Rate : I I
Scanmer LAT .
Over Limit EReadintenna Cable Preamp  Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥Y dB/m db dB cm deg
L 9642, 00 46,08 -27.82 74.00 83.73 -10.09 Q.12 236.68 -—= -—- Peak
Data: 15 File: D:Projecti2007Q2\3 M7 10210-01Part 15C\S2EWLANW TV 1b Tx_ChO1.EMI ‘%1
o Level (dBuv/m) Date: 2007-0
FCC CLASS-B
-6ilE
FCC CLASS-B (AVG)
a9 | -6ilB
0 2000 12600. 13200. 13800. 14400, 15000
Tmce (Discrete) Frequency (MHz)
Site © DECHDB-RY
Comd i Lign ¢ HF-ANT(E-1E1-0B081E YERTTCAL
ENT ;DA
Power o ED‘JaCIBDI-Iz
Hode | o FROFIOZIO-DI
Hemg, : III:| Tu_ChDI ;241 23Rz
Plane 4
Data Rate i I I
Scanner LOAT i
Over Limit Eeadintenna Cable Preamp  Ant Table
Freq Level Limit Line Lewvel Factor Loss Factor Pos Pos Bemark
MHz dBu¥/m dB dBu¥/m dBu¥ dBE/m dB db cm deg
L 12067.00 44,13 -28.87 T4.00 T9.85 -9.80 10.85 38,58 e -—- Peak
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EROATOMN LAB.

FCC/IC TEST REPORT

Report No. :

FR710210-01

Data: 16
Lewvel ((dBuV/im)
a7

File: D:\Projecti2007Q2\5 M7 10210-01Part 15CIS2EWL ANV 1b Tx_Ch01.EMI {13}
Date: 2007-05-01

FCC CLASS-B

-6iB

FCC CLASS-B {AVG)

-GiB
49 ;
0 15000 15600. 16200. 16800. 17400. 18000
Tmce ({Discrete) Flequellcy{MHz}
Site © D3CHDR-RY
Condi Lign WF-ANTCE-16)-060%1 6 VERTICAL
EIT Pl
Power | ED‘Jac:"BDHz
Hode | TR OFIO2I0-D01
Hemg, Ilh Ta_Chil ;241 240z
Plane
Data Rate I I
Scanmer AT L.
Over Limit Eeadintenna Cable Preamp Ant  Tahle
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dBE/m db dB cm deg
L 1600Z. 00 42,06 -31.84 74.00 T0.B60 -3.80 LL.77 36.42 -— --- Peak
Data: 18 ~ File: D:\Projecti200702\5 M1710210-01Part 15C\528%N ANW7V1 1b Tx_Ch01.EMI §1
i Level (dBuvim) Date: 2007-0
FCC CLASS-B
-6idB
1
59 FCC L,
T T re e e _GilB:
a 2310 2326. 2342, 2358. 2374, 2390
Trace: |D|s-:|eteb Erequenty (Mbin)
Site ¢ DACHDR-H
Comd i tion HF-ANT- DBDdID VERTTCAL
EUT PhA
Power | E0¥ac H0Hz
Hode | FRO7I0210-01
Hemo I1h Ta_Chbl ;24 2Rz
Plang B2
Data Rate I
Scanner AT i
(ver Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Lewvel Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dBE/m dE dE cm deg
L 2389.92 61.00 -13.00 74.00 6Z.456 30.26 3.75 35.48 100 0 Peak
2@ 2389.92 47.13 -6.87 54.00 48.58 30,26 375 35 48 100 185 Average

Remark: There is no more obvious spurious emission except the listings above.
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wesonins. FCC/IC TEST REPORT FR710210-01

Report No. :

= Test Mode : Mode 15
Polarization : Horizontal
m The test that passed at minimum margin was marked by the frame in the following table.

Data: 1 File: D:\Project20070Q2\= M7 10210-01%Part 15C523WWLANWEV 1b Tx_Ch01.EMI 31
B Lewvel (dBuvim} Date: 2007-0.

FCC CLASS-B
I 5
di : -GiiB
R R
1 2 3
LT 84. 138. 192, 246, 300
Trace: |D|s-:|ete|- Frequency (MHz)
Site ¢ D3CHDE
Comdi Liom | rEs nNT(Qsl 1213 RORTZONTAL
E1IT T
Pawer o ED‘laCf‘BEIHz
Hode | . FROTI0ZID-DI
Hemg AT ChDI s 24| 24Hz
Plane [
Data Rate o1
Scanner v AR
Over Limit Eeadinternna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBul¥/m dE dBu¥/m dBu¥ dB/m dB dB cm deg
| & 149,34 22,56 -20.84 43.50 4l.42 10.39 [.82 31.07 S -—— Peak
2 226,29 Z21.51 -24.49 46.00 39.47 10.8% 2. 17 30.97 S -—— Peak
3 2bl.94 23.78 -ZZ.24 46.00 39.94 1231 2. 44 30.93 e -—— Peak
Data: 2 ~ File: D:\Projecti200702\53 M7 10210-01%Part 15C1S28W1L ANAE b Tx Cho1.EMI 313%
. Level (dBuV/im) Date; 2007-04
FCC CLASS-B
6B
40 5 T
1
0300 140, 580, 720. 860, 1000
Tmce "JISCIG'&I Flequency{MHz}
Site DECHDR-H
Condi tion . OLF- .IINT(EIF)I 1217 WORTZONTAT
ENT . OTDA
FPower v 120¥ac/ BNz
Hodel . FR 7IB2I0-D1
Hemo ¢ Ilb Ta_ChDl ;24 2MHz
Plang v EZ
Data Rate [
Scanmer I 1} oL
(ver Limit Readinterma Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor FPos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m db dk cm deg
| @ 493. 80 31,03 -14.97 48,00 41,02 17.32 3.49 30.80 -— -—- Peak
@ 509,30 35,87 -10.33 48,00 45, 38 |7.52 3.550 30.78 -— -—- Peak
3@ 532,40 36,91 -9.09 48,00 46,24 17.76 3.65 30.75 100 274 Peak
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wesonins. FCC/IC TEST REPORT

Report No.: FR710210-01

Dat

59

0

Site
Condi bign
ENT

Power
Hode |
Hemg
Flane
Tata Hate
Scanmer

] T O P D) [0
D

8!

Y

a3
Level (dBu\Vm)
17

File: D:\Projecti2007Q2\51 17 10210-01\Part 15CH28WLANWAS 1b Tx_ChO1.EMI (18)
Date: 2007-05-01

3
FCC CLASS-B
il BB
T
\ :  thcciassaiave
o Ft i
1000 1400, 1800. 2200. 2600, 3000

DECHDE-HY

Trace: (Discrete}

© BF-ANT-DED41D HORTZONTAL
: Fla

o 120Vac/BlRz
¢ FROFIDZID-DI

i LIb Te_Chil; 241 28Rz
¢ EZ

Frequency (MHz)

Over Limit EReadAnterma Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dE/m dB db cm deg
2390.00 63.56 -10.44 74,00 65,00 30.26 3.75 35.46 100 0 Peak
2390.00 49,501 -4.49 54,00 50,96 30,26 3.75 35,48 134 302 Average
2412, 00 109, 65 LLLOT 30,27  3.77 35,46 100 0 Peak
2dlz. 00 101, 18 10z.80 30,27 3.77 35.46 134 302 Average
2488, 00 52,00 -Z1.89 74.00 53.37 30.30 3.86 235.5l 100 0 Peak
2488, 00 45,10 -8.80 54.00 48,45 30.30 3.86 35.51 134 302 Average
2608, 00 83,28 -10.72 T4.00 64,869 30,14 3.98 35,562 105 0 Peak
ZBl8. 00 b0.26 -3.74 B4.00 bHL.6T 30.14 3.88 3b.bZ 100 326 Average

Remark: #3 and #4 Fundamental Signal
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wemns. FCC/IC TEST REPORT Report No.: FR710210-01
Data: 4 _ File: D:\Projecti2007Q 251 17 10210-01Part 15C1528WWL ANWABL1 1b Tx_ChO1.EMI g1
i Level (dBuW i} Date: 2007-05-01
FCCICLASS-B
-6ilB

FCC CLASS-B (AVG)
-iB

49WWWW

" 3000 3600, 4200, 4800, 5400, 6000

Trace: |D|su:| ete) frequency (MK

Site o DACHDE-H
Ea?di tion | HF AT - DﬁDdIIJI HORTZONTAL
Power : | ED‘lacfE-I)Hz
Uode | ©OFR TIDZIn-n
Heme, : IIh Ta_thil ;241 20z
Plane .
Data Rate ; I I
Scatmer ¢ AR Lo
Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dEu¥/m dE dBu¥/m  dEu¥ dB/m dE dE cm deg
L 4824, 00 b0.B2 -23.38 T4.00 47.98 32.94 5. 84 38,12 105 0 Peak
2@ 4824, 00 3811 -14.89 54.00 36.44 32.94 5. 84 36,12 L0g 315 Average
Data: 5 ~ File: D:\Projecti2007 Q215 47 10210-011Part 15C 1528 % ANWE111b Tx_ChO1.EMI &1
o7 Level (dBuV/mj) Date: 2007-0
FCCCLASS-B
B
1WWMJ:«* CLASS. B {AVG)
4o = 4 6B
L G000 6600. T7200. 7800. 8400. 9000
Tmce |D|SC|ele|. Frequency (MHz)
Site + DECHDE-H
Condi Lign . HF-ANT- osnam HORTZONTAL
ENT 1 PDA
Pawer | ED‘IaCIEDHz
dode| ¢ FR TIDZIN-0I
demg : Ilh Ta_Chibl; 24 | 240z
Plane .
Tata Hate ; II
Scanmer ¢ AR oo
wer Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dE/m dB db cm deg
| & 7238.00 57.23 -16.77 T4.00 47.04 38.33 T.78 35.82 100 0 Peak
2@ 7236.00 48,45 -4.55 54.00 38.26 38.33 T.78 3582 181 L15 Average
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